



11.01.2016

Firmamızdan satın aldığınız ürünün, belirtilen standartlara göre yapılan testlerinde elde edilen sonuçlar aşağıdadır.

Where you purchased the product from our company, according to the standards specified in the test results obtained are as follows.

SERTLİK (%40) / ROUGHNESS Newton ISO 2439	180 ±%10
KOPMA DİRENCİ/ BREAKING STRENGTH N/mm2 ISO 1798	Min. 0,07
KOPMA UZAMA / TENSILE STRENGTH AND ELONGATION % ISO 1798	Min. 65
YIRTILMA MUKAVEMETİ / TEARING STRENGTH N/cm ISO 8067	Min. 2
ELASTİKİYET / ELASTICITY % ASTM D 3574	Min. 30
KALICI DEFORMASYON / PERMANENT DEFORMATION % ISO 1856	Max. 5